
 

Utilization of Biosolids: Soil Fertilization & Energy Production 

Devon Beesley, Patrick Cusack, Parker Raymond, & John Walker 

BE 4750: Biosystems Engineering Capstone Design 

December 6, 2019 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Sponsored by Clemson University at Clemson, SC 

 



Executive Summary 

The Clemson University wastewater treatment plant (CU WWTP) currently produces          

over 800 tons of biosolids each year. Unfortunately, these carbon, nitrogen, hydrogen, and             

phosphorus dense materials are discarded in the Anderson County landfill, increasing carbon and             

nitrogen emissions as greenhouse gases and decreasing the amount of phosphorus content in the              

environment. In order to increase the sustainability of Clemson University, two alternative            

disposal methods are explored in this report: land application for soil fertilization on Simpson              

Research Farm and gasification for energy production. For both processes, the pathogen            

concentration of the biosolids would have to be reduced using a solar dryer heater. In order to                 

land apply biosolids on Simpson Research Farm, a large cylindrical storage tank of radius = 10 ft                 

and height = 13 ft would need to be constructed at the CU WWTP in order to store the solids                    

between applications. Using a Terragator, a maximum of 1,031 tons of 90% dry biosolids could               

be land applied to Simpson Research Farm each year. This amount of biosolids is much larger                

than the amount of biosolids produced at the CU WWTP. In the gasification process, the               

biosolids undergo drying, pyrolysis, combustion, cracking, and reduction before becoming          

hydrogen gas, carbon monoxide, biochar, ash, and a variety of impurities including tars, sulfur              

and nitrogen compounds, hydrogen halides, and trace metals. To process all 951 tons of biosolids               

projected to be produced in 2019, the gasifier would need to complete 1,079 cycles or about 3                 

cycles per day. Roughly 31,675 kWh of energy would be produced from the gasification process.               

Between the two options explored, land application of biosolids is much more feasible. Until              

further research regarding the effects of contaminants within biosolids (microplastics, PFAS,           

pharmaceuticals, etc.) on the environment is conducted, Clemson University should not land            

apply their biosolids.  

 

 

2 



Table of Contents 

Executive Summary 2 

Table of Contents 3 

Background 4 
Rationale 10 
Objective 10 
Approaches 10 

Literature Review 12 
Land Application 18 
Gasification 36 

Materials and Methods 47 
Drying and Dewatering 47 
Land Application 51 
Gasification 55 

Results and Discussion 62 
Land Application 62 
Gasification 70 
Economic Analysis 79 

Conclusion 82 

Acknowledgments 86 

References 87 

 

 

 

  

3 



Background 

The CU WWTP, located between Lake Hartwell and the Clemson University track &             

field facility, processes an average daily flow of 0.60 million gallons daily (MGD) from an               

estimated 29,000 students and employees. In the near future, this flow rate is projected to               

increase to 0.75 MGD. On the day of a home football game, with an estimated 100,000 people                 

using the facilities of Clemson University, the processing plant treats an average flow of 0.90               

MGD. This flow rate is projected to increase to 1.1 MGD in the near future (Clemson University                 

Facilities, 2019). In ​Figure 1 below, Memorial Stadium is pictured in the top right corner, while                

the water treatment facility is is indicated by the yellow arrow. 

 

Figure 1. View of CU WWTP in relation to Clemson’s main campus 

4 



A closer aerial view of the facility is shown below in ​Figure 2​.  

Figure 2. Aerial view of the CU WWTP 

At the CU WWTP, inlet wastewater is first pumped into a primary clarifier, where the               

majority of untreated solids, known as sewage sludge, settle to the bottom by gravity filtration.               

These settled solids are then pumped into the first aerobic digester, while the liquid is routed to                 

one of the two sequencing batch reactors (SBRs). The liquid that enters the SBRs is treated to                 

remove phosphorus, nitrogen, heavy metals, and pathogens. After this liquid spends an average             

of 4.3 hours in the SBR, the mixture is either pumped into the secondary clarifier when pollutant                 

concentrations are low or pumped back into the primary clarifier for further treatment. In the               

secondary clarifier, any remaining solids that settle to the bottom are recycled back into the               

primary clarifier. The remaining liquid is then disinfected in the chlorine contact basin to kill               

remaining pathogens and is then dechlorinated before being discharged into Lake Hartwell. The             

solids that were pumped into the first aerobic digester are consumed by the aerobic bacteria               

present in the digester. For an average of 40 days, these microorganisms consume the solids,               

5 



reducing the biological oxygen demand (BOD) to an acceptable level. Each day, roughly 2 ft in                

depth of wastewater is transferred from the primary digester to the secondary aerobic digester for               

further consumption. In these digesters, a blower aerates the mixture, accelerating the            

decomposition of the solids and formation of a biosolid slurry. The contents of the secondary               

aerobic digester, typically containing 2-3% solids, are pumped to a mechanical press where the              

dewatering phase occurs. The slurry is flocculated with the addition of polymer Praestol             

K274FLX, as shown in ​Figure 3 ​and​ Figure 4​. In 2018, 4.1 tons of this flocculant was utilized. 

 

 

 

 

 

 

 

 

 

 
Figure 3. Praestol K274FLX         Figure 4. Biosolid flocculation with polymer 

This chemical drives the dewatering of the pressed solids. According to the safety data sheet               

(SDS) of this compound, this polymer is harmful to aquatic life with long lasting effects.               

Additionally, Praestol K274FLX should not be allowed to enter drains, waterways, or soil and              

should not be inhaled by humans. The EC50 concentration for Daphnia, also known as the water                

flea, is listed as 0.17 mg/L (Solenis, 2017). This alarming concentration effect for a low trophic                

6 



level species should be taken heavily into consideration of design. Although believed to be              

biodegradable, the exact characteristics of this polymer are unknown, as trade secrets are             

patented. At the end of the process, an average 18% biosolid is produced dry weight, as shown                 

below in ​Figure 5​.  

 
 
 
 
 
 
 
 
 
 

 

 

 

Figure 5. Biosolids produced from CU WWTP awaiting transport to the Anderson landfill 
 

The excess liquid removed from the dewatering process is recycled back into the primary              

clarifier for further treatment (Banks et al., 2017). The dewatered biosolids are removed from              

Clemson University property and deposited into the Anderson County landfill. The current            

wastewater treatment process performed by the CU WWTP is shown below in ​Figure 6​.  

 

 

 

 

 

7 



 

 

 

 

 

 

 

 

 

 

Figure 6. Current CU WWTP process flow diagram 

The historical masses of produced biosolids are shown below in ​Table 1 (Clemson             

University Facilities, 2019).  

Table 1. Record of biosolid production 

Year Produced Biosolids (tons) 

2017 745.08 

2018 871.49 

2019 (as of 11/11/19) 786.91 

 

These masses are projected to increase as the student population increases and the university              

opens the new College of Business building.  

 

8 



Testing of the biosolids revealed the following concentrations of nutrients and heavy            

metals, shown in ​Table 2​ and ​Table 3​, respectively (Clemson University Facilities, 2019). 

Table 2. Biosolid nutrient concentrations 

Nutrient Concentration (mg/kg-dry) 
Minimum Detectable Limit 

(mg/kg-dry) 

Phosphorus 46400 363 

Nitrogen, TKN 42900 1870 

Nitrogen, total 43200 50 

Nitrite BRL 8.55 

Nitrate 262 2.14 

Ammonia 2610 112 
 

Table 3. Biosolid heavy metal concentrations 

Metal Concentration (mg/L) 
Minimum Detectable Limit 

(mg/L) 

Mercury BRL 0.00048 

Arsenic BRL 0.0705 

Barium 0.0802 0.0155 

Cadmium BRL 0.008 

Chromium BRL 0.0125 

Lead BRL 0.014 

Selenium BRL 0.044 

Silver BRL 0.0065 

Potassium 2380 39.7 
BRL = below reporting limits 

 

 

 

9 



Rationale 

The CU WWTP currently produces more than 800 tons of dewatered biosolids per year.              

Unfortunately, these nutrient-dense materials are currently being sent to the Anderson County            

landfill. Alternative uses of the biosolids produced from the CU WWTP must be developed to               

make Clemson University carbon neutral, economically feasible, and socially sustainable. 

Objective 

The objective of this project is to design a viable pathway to utilize the biosolids coming 

from the Clemson University wastewater treatment facility. 

Approaches 

In this section, the tasks required to meet the objective are listed.  

Task 1. ​To review information regarding the CU WWTP, land application, gasification, and the  
 related regulations. 

Task 2. ​To determine fecal coliform concentrations by sampling the biosolids produced at the  
 CU WWTP. 

Task 3. ​To identify a process to reduce pathogen concentration. 
 
Task 4. ​To investigate alternatives to hazardous flocculation methods. 

Task 5. ​To select locations and estimate volumes for the land application of biosolids. 

Task 6. ​To design and model a gasification process for energy utilization. 

Task 7. ​To perform a cost analysis of land application and gasification. 

 

 

10 



This is an interdisciplinary project that connects technology, sustainability, and people, as 

shown below in ​Figure 7​. 

 

 

 

 

 

 

 

 

 

 
 

Figure 7. A venn diagram showing the connections between approaches. 
 

 

 

 

 

11 



Literature Review 

Waste disposal has been a major societal concern for centuries. In ancient civilizations,             

simple drainage systems transported human feces to wide channels that emptied into large             

waterways. In the Middle Ages, humans discarded their waste in public streets. These feces              

remained until rainwater washed them into nearby waterways. After disease outbreaks caused by             

fecal-oral transmission, like typhoid fever, cholera, and hepatitis, humans began to develop            

alternative strategies to safely dispose of their waste. In the early 19​th century, the first household                

toilet was installed. Though an improvement, these toilets were not connected to sewage             

systems, which caused frequent overflowing in densely populated areas. Sewage treatment plants            

similar to wastewater treatment facilities seen today were not developed and constructed until the              

late 19​th​ and early 20​th​ centuries (Nathanson, 2019). 

At the most elementary level, modern wastewater treatment facilities remove          

contaminants from municipal and/or industrial wastewater streams in order to reintroduce these            

liquids to local bodies of water with as little environmental impact as possible. The unit               

operations involved in this removal process vary; however, there are three main stages of              